N—=IT o

DT6_8924 PARTS BOOK

XYUHUBRIFH _SEREI
THREE NEEDLE FEED OFF THE ARM DOUBLE CHAIN STITCHER




* %k e

CONTENTS B b=/ <4

MISCELLANEQUS COVERS(1) = = = = = » = « « = = &« AN—BEFRA) = = oo
”w ” (2) ............ " (2) .........
MISCELLANEQUS THREAD EYELETS = = = = = = = = = & FEER - - - e e s e e
MISCELLANEQUS BUSHINGS & EYE GUARD = = = = - =« TylaRUPAH—F@EFZ- - -
CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM - « - S v D FRUSGHIEHREE - - - « « -
PRESSER FOOT MECHANISM = = = = « = =« = = = = » « HTHE - - - - - . e
FEED ROLLER MECHANISM(1) = = = = « = = =« » & EUO—SEEA) - - - -0
Y74 " (2) ............ " (2) .......
LOOPER DRIVING MECHANISM = = = « « =« « & « o & JRTAY - R L
FEED DRIVING MECHANISM = = = = « = = = 2 « & =« & J2[} ﬁ% ............
FEED DRIVING CONTROL MECHANISM - = = « =« « = . . EJRGHE - - - - - ..
LUBRICATING MECHANISM = = « = = = « = = = &« « « SMEE - - - - . . oL o
MISCELLANEOUS FOLDER = = = = = = = = = 2 = = = » EFBER  » - - s on e e e
DT6-BY24-01F EXCLUSIVE PARTS » = = = « = = « - . SIETFNERSBG - - - -« - -
SET STYLE PD-C EXCLUSIVE PARTS(1) =« « = = « & & PD-CEAIPHM) =« = =« « = o .
” " (2) « = = = = « & " (2) = o« » s o = 2
” " (3 = = s e " (3) ........
THREAD STAND = = = = « = = s « = = = = » « = « & RTIE = = v n v n e e e
SET STYLE SL-C EXCLUSIVE PARTS(1) =+ = = « = « SL-CEARFM&E) = = « =« = « . -
n ” () = = =« = = « & " (2) = = = o =« o
“AC1" DEVICE = » = = = = « = = = = 2 « = = » » = “ACI"2ETE = « = = 2 = v v v 2
“FDL=1" DEVICE = « = « = = = = « 2 = = &« = = &« » “FDL-1"%E8 » « = = = + « = « &
“AC1/FDL-1" DEVICE = » = = = = = = « = = = « & & “ACT/FDL-1"%8& - - = « - - . .
EXTRAPARTS = « = o = = = 2 & = 2 = = « = = = =« =
ACCESSORIES = » = = = = = = = = = = = « « = = « FHOERH YRR » =« o = = « &
DT6-B324 CLASS LIST of MAIN SPARE PARTS - - - - FEBHURAF -~ - - 0.
INDEX = = = & & @ & =« « o « 2 = 2 = « 2 = = » &« =1 [
WARNING LABELS = = = = = = & = » = = = » » = = = LSRN YL - = = o e e ..
ZDOR—=2 Y X NZDT6-BI24-01ER2 EEEFAICLTA T R b PERLTWES,
N=Y YR MEBEINTNDIN T —DOTHERNEXAEXIBERDLTWET,
Em— AN A THELOBRIZSRELEIE2BALE T S,
The illustrations on this Parts List are drawn on the basis of DT6-B924-01E.
The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.
When ordering Vinyl Tube, please inform us of the Part No. and the length.



1 MISCELLANEOUS COVERS(1) HA—EE0)

DT6-B924



MISCELLANEOUS COVERS(1)

H—EE& () 1

Ref.

[y

12
13
14
15
16
17
18
19
20

21
23
24
25
26
27
28
29
30

31

0
%

35
36
317
38
39
40

41
42
43
44
45
46

Parts
Na
SY3021566
SY0068009
SYY004445
SYY(004192
SY0068011
SYY004352
SY3021567
SYY009853
SYY000340

SYY004358
5Y0068013
5YY000322
SY0068014
SYY004134
S5Y3021568
5Y0069030
5Y0063092
5Y0068019
SY0069091

SY0069089
SYY009104
SYY000472
5Y0068021
SY3021569
5Y0032421
SYY005076
SYY190036
SYY004175

SYY000474
SY0068307
5Y0093059
5Y0069004
5Y0068003
SYY007621
SY3021562
SYY004174

SYY000479
5Y0069009
5Y3021565
SYY005043
5Y0069007
SY3021564

Amt .
Description fn 4 Req.
Crank Chamber Cover = =« = = + = - T TERN— 1
Crank Chamber Cover Gasket + « - 7 Z VU J7EAIN—_"yF - -1
Screw(11/64-40X11) = =+ « = « « - IERY e e 4
Screw(MI2-1.75X9) « « = =+ - - HERY o o e e e e e e 2
0il Sight Top Window - = = « - ° AANVHERE -« =0 00 0 2
Screw(3/64-40x11.3) - « = - - - IERY o v e e e e e e 8
Top Cover Middle) = = « = = « - - JL—Ah B A= (F) - -1
Screw(11/64-40%x6.5) + + « « « ¢ IERY = o e e e e e e 2
Nut « o = o ¢ ¢« o o o o o 00 e F > ]\ ........... 2
Screw(3/64-40X5.6) « « + ¢ - - - JERY » o e e e e e e 2
Top Cover (Middle) Spring - - + « BB N—(H),Nx - - - - - - 1
NUt * = = =« = « o ¢ ¢ s o s+ o o ‘j”‘/ }\ ........... 2
Top Cover (Middle) Hinge - - - - - B AR e e 1
Screw(9/64-40X6) + « + o o o o - R o o o e e e e e e 7
Top Cover(Front) = « = = + =« = ¢ TL—AEHAR—(F) - - - -1
Looper Throw—out Pushbutton - T AR RE e e e e e e 1
Looper Throw—out Plunger Spring - A— "R UHI B - -1
Top Cover (Front) Gasket - = + - -« EHA—GED A - e o]
Looper Throw—out Plunger Bushing W— "RV YL T vy = -1
Looper Throw—out Plunger e =B UHYEY - - e e e 1
Screw(5/16-24X32) = « = - « - - ERT e v v e e e e e 3
Washer = « » ¢ « < « o « o o o & A A I 3
Machine Frame End Cover Gasket - 7L —Ax }\727/\——/\/3?/1
Machine Frame End Cover - - - - - TV—AxLTy RAH/)N— - .1
O-ring(P10) = « « « « = « « = « -« QUU T v o v e e e e e e 3
Drain Hole Screw(3/8-24X%8) - - - JHIKFRY « « « = + « + « 1
Screw(MI4-1X4) = = « « = « « « - ERT o o e e e e e e 9
Screw(]/4—28)(32'5) ....... Jh;‘r\s‘/“ ........... 2
Washer =« « « = = ¢ « « « « « « T/ d o o o oo e e e 3
Crank Chamber Cover Oil Shield - 75> =My - -+ -« - - 1
0il Sea! Plug .......... @){J‘ﬁz ........... 1
Sewing Head 0il Defence - -« - « - — AT~y NP - - -1
Sewing Head Key - « « « « = « -« - — A T~NY RF—- - - 2
Screw(9/64-40Xx8.5) = + « « + - - lt;?;/ ----------- 4
Sewing Head « « = = « « = = + « « VISR EY U SN 1
Screw(1/4-28x20) « « - - « « - - RS - e v e e e e 1
Taper Pin« + + « « « = « « = « &« A S 1
Sewing Head Cover(Left) Gasket -HAIN—RoFo - -« - . - 1
Sewing Head Cover(Left) - - =« =+ - Ve T~y KD AA— - -]
Screw(11/64-40X10) = = « « - - - IERY o v e v v e e e 2
Sewing Head Cover (Front) Gasket r BiH N— N9 F o+ ¢ o o 1

Sewing Head Cover(Front) s e T~y KRR AN— - -1

DT6-B924



4 S—BEE 0

MISCELLANEOUS COVERS (2)

2

DT6~B924



MISCELLANEOUS COVERS(2)

Ref.

3

CO W OO ~1 O Ul s LW bBO

[W—y

12
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42

Parts
No
SY0068006
SYY000656
SYY000478
5Y0068031
SY3021570
SYY004312
SY0068032
SYY004193
SY0068339

SY3021571
SYY007621
SY0069129
5Y0069130
SYY004223
SY0069010
SYY004243
SY0069011
SY0068027

SYY004241
SY0068094
SY0068227
SYY009208
SY0063088
SYY001203
5Y0063104
SY0069105
SY0063087
SYY004190

SYY000486
SY0068265
SYY007405
SY0069102
SYY009121
SY3021586
SYY110013
SYY000665
SYY190063
SY3021587

SYY170005
SYY300104

Description

Sewing Cylinder Gasket - - - -
Knock Pln ...........
Knock Pin» =« = = « « o « o « &

Cylinder Cover(Front) Gasket

Cylinder Cover(Fromt) « « = -« -
Screw(1/8-44X7.9) « « « « «
Cylinder Oil Gauge =+ + - « - -
Screw(M22-1.5X5.7) « « « « « =«
Cylinder Cover(Left) Gasket - -

Cylinder Cover(Left) - - - - -
Screw(9/64-40x8.5) + + + - - -

Folder Slide Guide(Left)

F /N —B8R () 2

Amt .

m__ A Req.
VUUERy R e 1
AR 1
/ % 7 ]:“\‘/ ......... 1

VIV 811 DACEVARTE IR |

CYVFRI AN e 1
IR« o v e e e e 6
YU EAANT =T ]
R e v v e e e e 1
SV YV FEHAN— Ry FY - ]
CULEEH A 1
_ﬂ:*\‘/‘ ........... 6

CTERATAFERRGE) - - -1

Folder Slide Guide (Right) - - + - EH AT A FENE(E) - - - 1
Screw(9/64-40X6.5) « « « « « HERY ¢ o v e e e e e e e 8
Cylinder Cover(Upper) - « = = « + YU HF EHR—- « « o . 1
Screw(11/128-56 X 1.4) « « « - - R o v e e e e 1
Cylinder Cover(Upper) Gasket YU HE EH SRR x - ]
Dust Defender (Upper) - - - - - EVEBRIEF(E) - - - - - 1
Screw(11/128-56X1.7) » « - « - JERY = = v e e e e e e 1
Dust Defender(Lower) - « - - - EVEBRIEY(F) « « « - - 1
Looper Cover Spring Support « -« - NXxHEftH - - « - - - - - - 1
Screw(11/64-40%x9) - « - « - - IERT o o v v e e e 1
Looper Cover Spring - - - « - - YAl (DAL S SR 1
Screw(9/64-40X4.5) « « « + - - IERY v v o v e e e 1
Chain—off Cutting Knife(Upper) - F=xzA>Ho (L) -« - - 1
Chain—off Cutting Knife(Lower) +F =AYV HYyZ(F): « + « - 1
Looper Cover =« = + « « « « « . — NP NR— - o o oo 1
Screw(9/64-40%15.8) « « - - - RS e v e e o e e e 1
Hinge Pin =+ « « « « « « « « « . | AV A VAR 1
Looper Thread Guide Wire(Lower) - WA KU AL ¥ (F)+ - - - - . 1
Screw(9/64-40x10.3) =« + - - - HERY « v v v o e e e e 1
Looper Thread Eyelet - « - - - —INRE - - - e e e e 1
Screw(9/64-40X5.5) « + « « « - RS o o v e e e e e 1
Clutch Rod Cover(Right) » » + » + 7S5 v Fuy RHAA—(F) - -1
Screw(M4-0.7%x8) - - - - - - - JIo5 3> 2 S 9
Washer =« =« « « « « « « « « o TS/ F o o o o o o o o o & 2
Screw(MA—0.7X12) « = + « « « « - R e e o e e e 1
Clutch Rod Cover(Left) =« + + « «+ 7S5 9vFuoy RAH—(&£) - -1
Screw(M4-0.7X6) =« « « « « « ERY ¢ v o e e e o 1
Wave Washer » - - - - -« « « « . . WRIT oS o o o v e o e 1

DT6-B924



MISCELLANEOUS THREAD EYELETS

3

om0}

DT6-3924




MISCELLANEQUS THREAD EYELETS

Ref.
Na.

1
2
3
4
5
6
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

Parts
No
SYY000485
SY0068273
SY0068244
SY0069093
SY0031111
SY0068411
SYY004206
SY0068412
SY0068413
SYY004440

SY3020034
SYY004225
SY3020035
SYY004552
SY0068234
SYY004321
5Y0063235
SYY000432
5Y3020110
SY0068350

SYY001107
5Y0068353
5Y0068403
SYY310086
SY0068349
SY0068351
SYY007619
SY0069174
5Y0069099
5Y0069100

SY0069101
SYY001227
SY0063261
5Y0069103
SY0069097
SYY005036
SY0063094
SY00693095
SYY000538
SYY009853

Amt .
Description Hi 4 Req.
Adjusting Nut = = « « » = ¢ « « = ;ﬁ’éfﬁ%‘j‘)’ ]\ ........ 6
Tension Spring Bushing - - - - STy bEIVIEA - - - -6
Looper Thread Tension Spring e L= RBREFFONR - e e e e 3
Needle Thread Tension Spring - - $FA4RFRET /SR« = = =« = - 3
Thread Tension Disc = <« = =+ =+ = - P ||| N S 19
Thread Tension Disc Evelet cHATERE - s s e 3
Tension PoSt = = « = + « = + + = - S 6
Tension Release Pin- - - - « RIBAL L o o e e 7
Tension Release Pin Bushing » + - REAE Ty ¥z -+ v - - 7
Screw(11/64-40x8.3) =« - « - - o A 12
Thread Tension Support =« =« = - e R I 1
Screw(11/64-40X7T) « « « « + - IERY « o e e e e e e e 1
Thread Tension Support Bracket - RaA+EI7 T v k- - - - - 9
Screw(7/32-32x9.5) « - « « - - J1o B R 4
Tension Release Shaft - - - - - HEE A . - - e e e e e e 1
Screw(1/8-44x6.4) <« « « « - - 1t:F;? ----------- 1
Tension Release Shaft Spring c REE AN e e e e e e 1
StopPin-'-~~'f---°X]\//\t/ ........ 1
SP Unit, Complete Set = « - - - SPEB(H) -« - - - ¢ - . - - 1
0il Cup Lid » = =« = =« = « - N 1
Hinge Pin« « + ¢ « « « « « « =« | SVAVA -V 2
SP Felt » = « « « « « « « « o« & N 2 7 N 3
SP Felt Stay + = = = « « « - - NSZES 2 /2SRRI 1
0il Wick(Woollen Yarn) (2=160mm) JHIR(ER) « = « = « = = - - 1
SP Oil Cup + + + « = = = « = = SPH S v o o e n e e e 1
SP 0il Cup Support = + + « - - SPHy FHUftHR -« - o - - - 1
Screw(9/64-40X6.3) « « « « « IERY o o v e e v e e e 2
Supplementary Thread Eyelet - - - #iBhe®E - - » -« « « « - - 1
Eyelet Supporting Plate - - - - - B AREIfMHR - - - - - - - 1
Looper Thread Take—up Eyelet (Front) L — S %38Fb A% (FD) - 1
Looper Thread Take—up Eyelet(Rear) A— R0+ 0 ARE () - 1
Screw(1/8-44x3.8) =« « « « « - IERY o o oo e e o e e e 9
Looper Thread Guide Wire(Upper) - R A KU ALY (L) - - - - - 1
Looper Thread Guard - - - - - - I RBAH— R e o e o o o 1
Needle Thread Take-up - - - - - - SR - v e e e e o 1
Screw(1/8-44X5.6) - « - + - - - ERY « v e e e e 9
Needle Thread Eyelet(Right) - - - $tREGH) » -« -+« « -« - 1
Needle Thread Eyelet (Left) CEREGE) - e s e s e - 1
Washer =« = « = = « =« « « « o - TS d o o o oo e e e 1
Screw(11/64-40X6.5) =~ « « « + TERY « o o e o v e e 9

FIERAR 3

DT5-B924



Ty aRUT A H— FEE

MISCELLANEOUS BUSHINGS & EYE GUARD

4

35

[¥]
[32]

DT6-B924



MISCELLANEQOUS BUSHINGS & EYE GUARD

Ref.
Na

O W OO0 1 S U s WO D

—t

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35

Parts
Na
5Y0069020
SY0068047
SYY004202
5Y0068048
5Y0069017
SY0068050
SYY310087
SYY000463
SYY000390
SY0063035

SY0068170
5Y0069025
5Y0068168
SYY000464
5YY004440
5Y0069049
SY0069116
5Y0063077
SY0068055
5Y0068056

5Y0068214
5Y0068215
5Y0068108
5Y0069158
SY3021553
SYY004358
SY3021552
SYY007006
SY3021554
SYY006004

SYY000010
SYY000334
5Y2100081
SYY110013
SYY100001

Ty aRUT7A4H—FEE 4

Description
Bushing Housing Unit
Bushing Housing Gasket
Screw(3/16-32x11.5)
Crankshaft Bushing(Front) - - -
Main Shaft Bushing(Rear)
Main Shaft Bushing(Front) - -
Qi1 Wick(Wooilen Yarn)(2=320mm)
0il Wick(Laced Wire)
0il Wick(Felt)
Seal Plug s = = + = » = = + = = »

------
-----

......

.........

Bushing Cap ...........
Needle Bar Driving Lever Bushing
Needle Bar Driving Lever Bushing

Amt .

i 4 Req.
Ty ang G - - -1
TovangT iRy Fx 1
JJ:PF\/ ........... 3

2SI 7 by = (81
ALV T RN T 2 () -1
s e XAV T T2 (F) -1

MR (FER) » v o e e e 3
HR(E—L) - ¢ o v o o e 2
MEB(T U R) s« o o o 1
Er7 SRR 1
T aFr T oo o e e 1

(Rear) EvA-47yv2(%) - - - -1
(Front) Jgv/A-47yv=(G) - » « -1

0il Wick(String 320mm) - + - - - WG4 E) - -0 e 1
Screw(11/64-40x8.3) - - - - - - 1o S A 1
Presser Bar Bushing(Lower) - « -z 7 v =2(F) > « « - - 1
0il Wick Hook + + = = « « = = « «JHIRT YT « =+« « =« o« 1
Presser Bar Lifter Lever Bushing x84 7 v a - « « « -« 1
Needle Bar Bushing(Upper) - - « - #E7 v =2 (k) « « - - - 1
Needle Bar Bushing(Lower) + « - - $HET v =2 (F) - » = - - - 1

Looper Rocker Shaft Bushing (Front) V— N#l~ v o = (§f) 1
Looper Rocker Shaft Bushing (Rear) N— Rdf7 v = (&) - - -1
1
1

Feed Bar Eccentric Pin Bushing -
Clutch Shaft Connection Cover - -
Eye Guard Support - « = « « = - -
Screw(9/64-40X5.6) « « + « « - -
Needle Bar Cover
Screw(9/64-40X4) « = « « « « «
Eye Guard Holder
Screw(11/64-40%9.7)

........

oooooo

Conical Spring Washer « = + « - -
NUt » = « » « o o o o « o « o o @
Eye Guard ............
Screw(M4-0.7x8)
NUL » = =+ o o o o o o o 0 o o .

........

Y EBExF BTy a -
P9 F ¥ T hkFEHA— -

TAH—RaRtE- - - - - 1
JERY e e e e e e e e e 2
SHEL— R - - - - 1
HERY ¢ o o o o o e e . 2
TAH—RE -+« o oo 1
IERY ¢ v v o v e e e e 1
MART YT s o e e 1
Fy R e e e e e e e e e 1
TAH—=RK -« o oo 1
JERY o« v v v v e e e 2
i A R 2

DT6-B924



¥ 7 P RUSHEHE

CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM

5

DA - o
0__ A \ &
e Sy AV 1A
o g’o\t%w\ \
g Q-+

S

N
//

‘\\n/
—
S AN
O\@ ®
// )




CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM

Ref.
No.

SO CO ~3 O O QO DD

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45

Parts
Na
5Y0069067
SYY005345
SY0063066
SY0063065
SY0063015
SY0068033
SY0069098
SYY008047
SY0068043
SYY003434

SY00684393
SYY300044
SYY004177
SYY003643
SYY003646
SY0068276
SYY004186
SY0069013
SY0069012
SYY004123

5Y0068060
SYY005070
5Y0034406
SY0068059
SYY000203
SYY001170
SY0068058
SYY003635
5Y0063096
SYY001222

SYY000463
SY0090321
5Y0090320
SYY000278
SYY004313
SY0068057
SYY004185
SY0068054
SY3029110

SYY007616
SY3028030
SYY009142
5Y00693014
SY0069024

¥ 7 FRUEHERE 5
Amt .
Description o % Req
Looper Driving Rod(Upper) Plate - v —Rue v R(E){EEKE - - -
Screw(11/64-40x8.3) =+« « « « « . ERY « o o o v v o o 1
Needle Bearing =+ + « « - = « - . Z—RNARTYL S o o o 1
Looper Driving Rod(Upper) « « = - —Ru vy R(E) - « « « « 1
Main Shaft - « = » ¢« o« o o - ALY TR e o oo oo 1
0-ring(P12.5) « « « « « « « « « . OYV T« v v oo oo v o 1
Looper Thread Take-up - « - - - - JIESAELE s B N 1
Screw(7/32-32X3.6) « + « « « « . IR o o v o o o o v o 9
Collar(12.7X25.4X8) « + » - « - HSG e e e e 9
Screw(11/64-40X6) =« - « « + - . HERY o v v o e v e e i
Main Shaft Couping, C. Set Mrvx7 Vi 7yvr (@) « - -« - - 1
Washer =« « » + o o« ¢« « « ¢ « « . LA A I R T RPN 3
Screw(11/64=40X17) « « « « « « -« o 3
Screw(1/4-28X8.5) =« « « « « - . R« o v e e e e 9
Screw(1/4-28X6.35) « « « « « « « HERY ¢ o o e e e e e 4
Pump Driving Gear - - « - - « - - R TEHEEHXT - -« - - - - 1
Screw(1/8-44X7.7) « « « « « « . RS o o o o e e o 3
Crankshaft - -« -« « « v o o o TS5 Th e o oo 1
Pulley = « « « = « o « « o v v A ) E 1
Screw(11/64-40x3.2) - « -« « - - ERY « o v v v e o e o 2
Needle Bar Lever Connecting Rod - #HEm v K- « « « « « o .. 1
Screw(3/16-32X14) =« « « -« « . . o S 9
Needle Bearing =« « « « « - - - . Z—RARTFTYL T e o oo 1
Needle Bar Lever Connecting Rod PingtEw v Frey - « « -« . 1
Oil Wick(Felt) - - » « « -« « « . ME(ZzAR)e oo o oo 1
Screw(9/64-40X12) + - + = + « . RS« o v v v v v e 9
Needle Bar Lever - - « - - - « . BHEEL N— - . . o oL 1
Screw(1/4-40X6) =« - = « « -« . ERT « o v o v e oo 9
Needle Bar Lever Thread Eyelet - #HEL N—%E -« - - - - - 1
Screw(1/8-44x4.8) - « « « - . . R - oo e 9
0il Wick(Laced Wire) =« « « « - - HE(B—L) » ¢+ o v v o 1
Needle Bar Connecting Link SR 75 - 3) IV A 1
Needle Bar Connecting Link Pin - &V 7y - « « o« . . 2
0il Wick(Felt) =« « « « « « « . . HE(Zz A R) s - o o o . A
SCTEW(1/8—44X5) ........ _LL‘_*\‘/\‘ ........... 9
Needle Bar Connecting Bracket - - $HEfI% - - - « - « « . . . 1
Screw(9/64—40)<7.2) ....... ERY o o v o v oo oo . 1
Needle Bar =+ + + « « « « « « « . §+E§ ............ 1
Needle Clampe(E) =+ « - « « - - . FHIEA(E) « « =« ¢ v o v 1
Needle (System:UYX 128GAS#22) B R T 3
Screw(1/8—44x42) ....... J_t*:) ........... 3
Stitch Plate(E) « « « » « « « + & GHR(E) « « « « « « « o . . 1
Screw(9/64-40X7.1) « « « « « - . R« o o v oo e 3
Main Shaft, C. Set - - « - « - . AAv 7 FGHD) - - - - 1
Needle Bar Lever Shaft L R—dh - - - - - . .. 1

DT6-B924



B

PRESSER FOOT MECHANISM

30

I

DT6-B924



PRESSER FOOT MECHANISM

Ref. Parts
_No No
1 SYY004216
2 SY0068162
3 SYY005553
4 SY0068142
5 SYY004358
) SY0068154
7 SY0069055
8 SYY003670
9 SYY000181
10 SYY000610
11 S5Y0069056
12 SY0063057
13 SY0063058
14 SY0069059
15 SY3020100
16 5Y0069060
17 SY0069064
18 SY0069063
19 SYY004134
20 SY0069052
21 SYY005000
22 SY0069053
23 SY0069054
24 SYY006038
25 SYY004224
26 SY0069050
27 SYY003433
28 SY0069051
29 SY0069047
30 SY3027170
31 3Y0069044
32 SYY003638
33 SY3027171
34 SYY004222
35 SY0069046
36 SY3021551
37 SYY270017

k% EH: for Extra Heavy

Descript

Screw(3/16-3
Presser Bar
Screw(7/32-3
Lifter Lever

Screw(9/64-40%5.6)

Lifter Lever

Presser Bar
Screw(7/32-3

Adjusting Nut « « =« =« = = = « « =

Lock Nut -

Presser Spri
Presser Spri
Presser Spri
Presser Spri
Presser Bar
Presser Spri
Cover Plate
Cover Plate

Screw(1/8-44X6.5)

Collar(8.1X

Screw(9/64-40x5.7)

Presser Bar
Presser Bar

Screw(3/16-32x12.2)

Screw(3/16-3
Presser Bar

Screw(11/64-40x4)

Presser Bar
Presser Bar
Presser Foot

Presser Foot

Screw(11/64-40x4)

Presser Foot

Screw(1/8-44%x3.2)

Presser Foot
Finger Guard
Screw(3/32-5

RIfgE
ion & £
2X4) o ¢« o e e o . s ﬂ:*:/ ........
Lifter Lever AL N— - - . .
2X12) = = o e - . R e oo e e e e

Link (Long)

.....

ooooooo

Link (Short)
Lifter Lever{(Left)
2%6.3)

-------
...........

oooooo

ng (Upper)
ng (Middle)
ng (Lower)
ng Plate Holder - -
Bushing (Upper)

ng Regulating Screw -
Gasket

...........

......

ooooooo

.......

16x6.4)

oooooo

-------

Lifter Lever
Connecting Link - - -

.......

oooooooo

2x5)
Connecting Bracket

ooooooo

Guide Plate

ooooooooooo

, C. Set(E) (EH*)

.....

ooooooo

(Upper)

.......

(Lower) (E) (EH*) - - -

(Lower) Spring

6x3.3)

ooooooo

SRS ik o> 2y VIV € -

L S
g v 2 (k)

- P (F) 3x

Mgry v 7 (&)
xRy

o
........
¢« .
P
........
......

M Ax(k)
TR ()
AR (T)

ENAEY T ES
FAD R VBT

......

........

........
.......
.......
........
........
......
........
.....

........

ooooooo

........

() (E) BEHH) - - -

........

kXY
T4 HT—FK
xRy

* e e e

oooooooo

e

DT6-B924



E=UO—-S8E0)

FEED ROLLER MECHANISM(1)

7

DT6~B924




FEED ROLLER MECHANISM(1)

Ref.
Na

Parts
Noa
SY0069171
S5Y0069170
S5Y0069163
SYY004437
SYY009517
SYY000334
SYY003303
SY0063054
SYY006038

SY0069167
SY3021574
SYY160004
5Y0069166
SYY001457
SY0069165
SY0069164
SYY000654
5Y0069161
SY0069162

SYY000655
5Y0069163
SY0069173
SYY004412
SYY004228
SY0063172
SY3021573

®rYa—>#Ed) 7

Amt.

Description &h £ Req.
Adjusting Screw =« =« = = = = =+ ° EVe—FHEEGRY - - - - - 1
Feed Roller Pressing Spring -« + - &Y wu—JHz xR - - - - 1
Feed Roller Pressing Bar Connectionzftl) v —F i klE® - - -1
Screw(11/64-40X10) = « « - » « -+ IERY o e e e e e e 1
Screw(11/64-40X8) =+ « - « « - -« RS+ o o o e e e e 1
Lock Nut = = « = = = = » « « = « N & S S 1
Adjusting Screw(11/64-40x20.3) - BAEIRY « « « » = = = = - - 1
Feed Roller Connecting Link - + - xXUYw—S589Y « = = = - - - 1
Screw(3/16-32x2.2) « = « = = + - R v v e e e e e e e e )
Feed Roller Pressing Bar e EYVe—SE . - - - - - 1
Feed Roller Bracket - « « - « - - EwVe—575y b1
Screw(M6—1x4_8) ........ _]_h*\‘j ........... 1
Collar(10.32X16X7.6) =« + + « - e A R 1
Screw(11/64-40x3.3) - « « - - - HIERY - o e e e e e e e 2
Feed Roller Drive Gear - - - - - FEY v —SEEFXFT - - - - - 1
Feed Roller Driven Gear - - - - - EYue—FEEIXT - - - - - 1
Roll Pim = = = = + = = = « « = « B0 o o e e e e e e e e e 1
Needle Bearing - - - - - = « « - == RART YT o oo e 2
Feed Roller = « = « « « « = - - - Ve —F o e e e . 1
Roll Pin =« « = = « = « ¢ o« ¢ o« E°Y o o e e e e e e e e e 1
Feed Roller Shaft « « « « « = - - XVue—Fv %I b - - 1
Gear Cover(Rear) =+ « = « « « - - T HN— () « » » o o - - 1
Screw(3/32-56X6) = « = = < o - - R o v v e e e e e 9
Screw(3/32-56x28.5) - -+ - - - IERY - oo e e e e e 1
Gear Cover(Front) « = « « « « - T HN—(F) » - - - - - 1
Feed Roller, C. Set s = « = - - - EYVe—5H) - - - - - - - 1

DT6-B924



= Df—‘5§§ﬁ§(ﬁ

8

FEED ROLLER MECHANISM(2)

38

39—

41

40

DT6-B924



FEED ROLLER MECHANISM(2) EY) O—S#EQ2) 8
Ref. Parts Amt .
Na Na Description i 4 Req.
1 SY0069132 Eccentric « » « « < ¢« = o o . . IX B v o e e e e e e e 1
2 SYY003638 Screw(11/64-40x4) - « « « « « . IERY v e e e e e 2
3 5Y0069134 Needle Bearing - » = « « « « - Z—RARTYL T o o o . 1
4 SY0069133 Clutch Driving Lever Rod + + « « 7S5 vyF L N—py K. . . .]
5 SYY001170 Screw(9/64-40X12) =« « « « « - . ITX B RT - o e e e 6
6 SYY000199 011 Wick =« + = « « « « « « « . . 2 1
7 SY0068171 Connection Ball - + - » « « - « . my RER- » - v 0 v v o e 1
8 SYY000144 NUE = = = o o o o o o o o e u u . Sl 3
9 SY0069135 Clutch Driving Lever - - « -« - - TS F L R e e e e e e 1
10 SY0069136 Clutch Driving Lever Bushing T TYFUN—=T 2 - -]
11 SYY000603 Washer - « « « ¢« « ¢« « o o oo AR R 3
12 SYY004226 Screw(5/16-24x31.5) =« « « « « . ERY o v e e e e e 1
13 SYY000556 Washer « « « « « o o o o o o o 4 R 3
14 SY0068176 Steady Washer - « « + « = « = + - BBLIER <« « o e o e 1
15 SY0069139 Clutch Connecting Rod Ball(Right) 7S vFmy FER(E) « - - -1
16 SY0069138 Clutch Connecting Rod(Right) « - 75 v Fuy RGE)+» « « « - 1
17 SYY000356 Lock Nut « « = « « ¢ « o v v v = A A S 1
18 SY0068175 Connection Bar(52.8mm) - - - - - oy REREE. - - - -« .. 1
19 SYY000355 Lock Nut = « « « ¢ v o o v v v =278 nb 2 NI 1
20 SY0068173 Clutch Connecting Rod(Left) « « + VS vy Fuy F(FE) - » « - - 1
21 SY0069141 Clutch Connecting Rod Ball(Left) 7S vFuy FER(E) - + - -1
22 5Y0069142 Clutch, C. Set =« = « + « « « « . 77 vF @) - e . 1
23 SYY000305 Adjusting Nut « « « = « « « « « & FEF R o o e e e e . 9
24 SY0069154 Clutch Brake Spring -« « « « - - - II39FTU—F R - - +1
25 SYY009624 Screw(1/8—44X5.3) « = = - + - . JTES 3 3
26 SY0069150 Clutch Driving Lever =« « « - - - 77yFHR(E) - e - 1
27 5Y0069143 Clutch « + « « « = v v v v v vt TToF e oo oo 2
28 SY0069145 Clutch Roller Spring - « « « - - TTOFIONH e o v e e 12
29 5Y0069137 Clutch Roller Spring Seat = « « « 7S5 o F NRKEE+ « « « - - 12
30 SY0069144 Clutch Roller s « « « « ¢« ¢« « & TI9Fu—F . « o 0 o o 6
31 SY0069149 Collar(8.1x25.4x11.1) » » « - - HT— s e e e 1
32 SYY003649 Screw(1/4-28x8.5) - - « - -« - - o 1
33 SY0069148 Clutch Driving Lever Brake - 77 FHRIL—F - - - - - 1
34 SY0069147 Clutch Sleeve » = « « = = « « - IS YFAY—F e e 1
35 SYY007621 Screw(9/64-40%x8.5) « « « + - - - S 3
36 SY0069237 Clutch Locking Spacer Plate « « - 7S5 v FHR(TF) « » - + « « - 1
37 5Y0069236 Clutch Shaft Bushing - - - - - - TS Fv TR T oo o]
38 SYY210003 Screw(3/64-40x3.8) « « + - - - . ERY - e e e e e 3
39 SY0069152 Clutch Shaft « « - « « « « o o T FUe TR oo 1
40 SY0069153 Collar(7.14x12.7X7.2) « + - - - T v o e 1
41 SYY001459 Screw(9/64-40%x3) - « « « « - . . IERY v o v oo oo 9
42 SYY003647 Screw(1/4-28x4.8) - « « - « - - IERY - o v e v e v 1
43 SY0069155 Connection(Upper) = = + « « « - - e ) 1
44 SYY003638 Screw(11/64-40x4) - « « « - - . IERY « v v e v e oo 4
45 SYY000654 Pin» + « « ¢ « o « o o« o & o o . | N T T O 1
46 SY0069156 Connection(Middle) - - - - - - - MEF(F) - e e e e 1
47 SY0069157 Connection(Lower) = + « + « « - - i O ) B 1
48 SY0069131 Clutch Driving Lever Rod, C. Set 7S vyFL N—wy REH) - -1
49 SYY004248 Screw(1/8-44x6.9) « « « - - . - ERY o v o v oo s oL 3

DT6-B924



JITAY: T

LOOPER DRIVING MECHANISM

9

DT6-B924

.14



LOCPER DRIVING MECHAN|SM JL—/ B

Ref.
Na
1

OO0 ~ Y O O b2

sy

11
12
13
14
15
16
17
18
19
20

21
22
23
24

Parts
Na
SY0069068
SY0034293
SY0069070
SYY000648
SY0069071
SYY001170
3Y00693076
SYY000306
5Y0063080
5Y0068222

SYY000548
SYY004352
5Y0068223
SYY003473
SY0068224
SYY005550
SY0069081
5Y0069082
5Y0069083
5Y0069084

SY0069085
5Y0069086
SYY004185
SYY007302

2

Amt .

Description f A Req.
Connecting Red Pin - - - - + - - NL—_poy REY « -« « « - . 1
Retaining Ring =+ « =+ « « « « « - AR YT o e oo e 2
Connecting Rod Locking Spring + - L —RNu vy REEANRX - + - -1
Pin ............... L’_°:/ ............ 1
Connecting Rod Unit - « - « - - - A—Nogy KEE) - - - - - - 1
Screw(9/64-40x12) =« - « « « - R e o e e e e e e e 9
Connecting Rod Ball - - « - - - - N—Xa sy RBR+ « « « + « & 1
Nut « « ¢ ¢ o « o o ¢ o o o a4 o "}"“/ ]\ ........... 1
Looper Rocker Shaft « « « - « - - o= %l e - e e e e e e e 1
Looper Rocker Shaft Sleeve + « « A— NEHhRY—7 - - - .+ - - 1
Washer =« « = ¢ o o o o ¢« ¢ o « LA N I I T SR 1
Screw(9/64-40X11.3) =« « « « - - ERY e e e e e 1
Looper Rocker Shaft Sleeve Guide NM— gAY —TFH A K+ « + 1
Screw(3/16-32X7.9) « = « « « - BERT o o v e e e e e 1
Collar(9.52X16%X9) « = « - « - - BT — o o e e e e e e e e 1
Screw(11/64-40x13.5) = + = « - - IERT ¢ o o v e e e e e 1
Looper Holder (Front) =« « « - - - N—NEGD - - - - - 1
Looper Holder (Middle) - - - - - - —oE () « « o o oo 1
Looper Holder (Rear) « - + « « - - A—XE (L)« ¢ o e 1
Looper (Front) « « « » « « « « « - J—N(BI) » v e e e e e . 1
Looper (Middle) =« = « = = « - « - J A (== ) I 1
Looper(Rear) =« « = + = « « - « - =) + o o e e e e e 1
Screw(9/64-40X7.2) « - « « - « R e o o e e e e e 3
Screw(9/64-40x4.2) « « « « « - HERY ¢ e e e e e e e e 3

DT6-B924



X B

FEED DRIVING MECHANISM

10




FEED DRIVING MECHANISM

£ Y HiE 10

Ref.
No.

O WO OO0 ~1 O Ul b O B

[ow—ry

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39

Parts
No
5Y3020026
5Y3020028
SYY004441
5Y3020029
SYY003638
SYY000356
SY0068066
SYY000355
5Y0068210
SYY001170

SY0068068
SY0068069
SYY007609
SYY310084
SYY000755
5Y3020107
SY3020109
5Y0068073
SY0068173
SY0068075

SY0068076
SYY000474
SYY000306
5Y0068079
SY0068345
SY0068077
SY0068080
SYY005047
5YY004203
SY0068219

SYY004162
SY0068221
SY0068199
5Y0068220
SY0068228
SY3020027
SY0068974
5Y3020108
5Y0068376

Amt .

Description H 44 Req.
Feed Lift Eccentric, C. Set+ - -V +tFuev FGH) - - - - - 1
Feed Connection(Upper) =+ - « « - EVoey R(E)- « « - 2
Screw(11/64-40%16) - - = - - - - R« o v e e e e e 4
Feed Lift Eccentric Ball - - -« - &Y EFERZFEL - - - - - 1
Screw(11/64-40X4) - - « « « « ERT o v v e e e s e 4
Nut (Lift-handed Screw) - - - - - V2D 28 R R IR 2
Connection Bar(93.2mm) - - - - - vy R -« - -« - 1
Nut » ¢ < = = ¢ « o « « « « « « . ﬂ—y }\ ........... 2
Feed Lift Connection(Lower) + » BV ETFTwy R(F)+ - - - - 1
Screw(9/64-40x12) =« « « « « « - IERY o o v e v e e e e . 4
Feed Lift Connection Ball -+ + « - EV ETey KER- + - - - - 1
Steady Fork « « * ¢ « « « o« &« « & HEI/,U:} .......... 1
Screw(9/64-40X9) « + « « « ¢ - TS 2 2 1
0il Wick(Woollen Yarm){( 0 =70mm) - R (EL) - « -« - - « « « . 2
Pin ............... l}:}:"‘/ ........... 2
Feed Drive Eccentric, C. Set - - X VRiEZwy RG) - - - - - 1
Feed Drive Eccentric Ball+ - - - ZVUFER=xE - - - - - 1
Connection Bar(98mm) =+ + « + + -« vy REgEE . - - - - - .. 1
Feed Drive Connection(Lower) - X VURi#Euey F(F)- + - + - 1
Feed Drive Connection Ball - - - X VUHI#Zw >y FER- - - « - - 1
Steady Washer - - « « - - « - - . BLIEA « « =« « o o o o 1
Washer ............. 7\\/:‘/.,? .......... 1
Nut ¢« ¢« « o ¢ ¢ ¢ ¢ ¢« o o o &« o ﬂ“‘/ }\ ........... 1
0-ring(P9) =« = + = = = « « « « . OUYF v v v ev v e a e 1
Feed Drive Shaft -« « - - - « .« - EVLN—dg - - 0. . 1
Feed Drive and Looper Avoid LeverztJ L N— . « « . . o . .. 1
Feed Drive Shaft Bushing -« « « ‘- 2ZYL _N—#i7vd =+ - - -1
Screw(3/16—32><9‘5) ....... _lh*f‘/‘ ........... 1
Screw(3/16-32X9.5) » «» « - - - . IERY « o v o v e oo e 1
Looper Avoid Connecting Rod, C. SetV— Eigey FKEE) « - -1
Screw(7/32—32><15) ....... ﬂ:*f/“ ........... 9
Looper Avoid Connecting Rod Bushingh— figuey K7 v = -2
Needle Bearing - =+ - « « « « « - =—FRARTFYL T o o o o )
Looper Avoid Connecting Rod - + - A— RFiffu vy K+ « « - « . 1
Looper Avoid Adjusting Nut - - -FAEHF v F -+ - « « « « o . 1

Feed Lift Connection(Upper), C. Setx(VU EFwm vy R(E)GH) - -1
Feed Lift Connection(Lower), C. SetxtV ETFwu v K(F)GH) - -1
Feed Drive Connection(Upper), C. Set ¥ VR R(E)E) -1
Feed Drive Connection(Lower), C. Set V@I v v F(F) ) - 1

DT6-B924



= V) R E

FEED DRIVING CONTROL MECHANISM

11

DT6-B924



FEED DRIVING CONTROL MECHANISM

Ref.
Na

CO W OO 1 O WU W 20D =

[y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 53

Parts
No
SY0069036
S5Y0069034
SY0068091
SY0068093
SYY005004
SYY009508
SY0069039
5Y0069038
SYY004440
SY0069041

SYY001222
5Y0069042
5Y0069040
SYY001196
SY0068089
SYY003434
5Y0020472
SYY004321
SY0068090
SY0068083

SYY004178
5Y0069033
SYY004221
5Y0069032
5Y0068084
5Y0069031
5YY004163
5Y0069030
SY0068087
SYY004161

SY0068099
SYY004160
5Y0068098
SY0068079
SY0068078
SYY003473
5Y0068080
SYY004203
SY0068082
SYY004551

A Y AH 11

Amt .

Description i 4 Req.
Feed Bar, C. Set =« « = = = - - - HEUEHGER) « - - e e e 1
Main Feed Bar + = = = « =« = « - EUE - o v e e e e e . 1
Differential Feed Bar+ - « - - - MBIV S - - - o o 0 e e 1
Feed Bar Plate = « = = « « = « - *UEmBR s - 0 - 2
Screw(11/64-40X18.5) » « « « « - IERY o e e v e e e e 4
Screw(11/64-40X7.5) « « « « « - IERY o o v oo e e e e 1
Differential Feed Dog - - - - - - FBIEY - o v e e e e e 1
Main Feed Dog - + « « « « = « - - Y « o e e e e e e e 1
Screw(11/64-40x8.3) =+ « « + - - IEFRS o o v e e e e e e e 9
Needle Guard =« = « « < = = « « - Ay S 1
Screw(1/8-44X4.8) =« « « - - - - IERT = o v v e e e e e 1
Needle Guard Holder - « « « - - - ARy i ) VP - AP 1
Main Feed Dog Stay - - - - - - - EUFT - - - e e e e 1
Screw(1/8-44X6) =+ = « « -« = - - IERY w e e e e e e e 9
Feed Bar Eccentric Pin =« « - - - FVEZXFBELUEL - - o oo . 1
Screw(11/64-40X6) = « « = « - - [ S 1
O-ring(PB) « = =+ = « « « = « « - OULZ v v ve e oo e e 9
Screw(1/8-44%x6.4) - « - « « - - R - o v e e e e e 1
Feed Bar Slide Block =+ - « - - - FEG - - o e e e e e e e 1
Link Bushing =« « < « ¢ = « « « = VoI Toa e oo o oo e 2
Screw(7/32-32X11.5) « « « « « - IERY = v e v e e e 1
Main Feed Bar Driving Link Pin -ZV VU Z7E - -« ¢ ¢« ¢ 1
Screw(11/64-40X4) - =« « - « - - IERD ¢ o o e e e e e e 1
Main Feed Bar Driving Link + -« - YU Z « « ¢ ¢« ¢ o o . 1
Feed Rocker Link Pin = + « « « - Euvuvhyrrey - )
Differential Feed Bar Driving Link fiBIREV VY 27 - - - - - 1
Screw(7/32-32X5) « « « « « « - . R e v e v e e e e e 1
Feed Rocker « = » « « « « ¢ « « EVuavh- oo o000 1
Driving Link Slider+ - « « - - - BEVYVITRASAE - - - . 1
Screw(7/32—32)(12) ....... JJ:;‘F\‘/“ ........... 1
Adjusting Lever Link - « - - - - ZYVFESHL A=Y e - - o]
Screw(11/64-40x10.6) - - - - - - IERY o o v s e e e e e 1
Differential Feed Adjusting Leverz2 V&L N— =+ - « + - « . 1
0-ring (PG) =+ = = + = = = » + + & QUL LT v v v v e v v e e 9
Feed Rocker Shaft - - » « - « - - EVay b « - - - o . . 1
Screw(3/16-32X7.9) - « - « « « - IERY e o v e e e e e e 2
Feed Rocker Shaft Bushing+ « « - EV e v @7y = - - - -1
Screw(3/16—32x9_5) ....... _Lt*\‘/“ ........... 1
Feed Rocker Link + - = « « « - - - R=0 s ) I S 1
Screw(7/32—32)(]3) ....... _u:;‘f\\‘j ........... 1

----- See the following page.

DT6-B924



11 FEED DRIVING CONTROL MECHANISM =V RETE

43 34 DT6-B924



FEED DRIVING CONTROL MECHANISM X RS 11

Ref. Parts Amt .
Na No Description 1) Z2 Reg.
41 SY0068107 Feed Adjusting Nut + - « « « « - S-SR )- iy al Al IR 1

42 SY0068101 Adjusting Lever Middle) - « - - - EVFEEsHEPFLN— - - oo 1

43 SY0068104 Adjusting Dial Gasket » = + - - - EUVRAEEZ A YA vy - -1

44 SY0068103 Differential Feed Adjusting Dial EUEEAL AT « » « » « - 1

45 SYY007621 Screw(9/64-40X8.5) = + « « « - . IERY o o e o v e e e 4

46 SYY000475 Washer « « « « <« « o« o v o v o P e SR L R 1

47 SYY000487 Corrugated Washer - « - - - - . . BT ¥« - - o o v o . 1

48 3Y0068105 Differential Feed Operating Lever® V) FHEisL —- - « - . . 1

49 SYY004168 Screw(M3-0.5%2.8) =« « « « -« « . IERY o v v v v v e 2

50 SYY000488 NUEL * = = © © o o « o o « o o o . F U R e e e e e e e e e 9

51 SYY004138 Screw(1/8-44X5) =« + « « « « . . IERY « v o e v e o oL 1

52 SYY007616 Screw(1/8-44%x4.2) - « « - - - . IERY - o v e e e e o e 1

53 5Y0069035 Feed Rocking, C. Set - - « « - - =y hGE) - - - - - - 1

% Ref. No. 1 to 40 «---- See the preceding page.

DT6-B924



LUBRICATING MECHANISM

DT6-B924



LUBRICATING MECHANISM

Ref.
Na

CO W = OO WU 2D

f—

12
13
14
15
16
17
138
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
317
38
39

Parts
Na
SY0068303
SY0068304
SY0068296
SYY000465
SYY000550
SY0068079
SY0069112
SYY007605
5Y0068294
S5Y0068482

5Y0068480
5Y0068281
SY0068230
5Y0068431
SY0068277
SYY007650
SY0020472
SYY000474
SYY004249
SYY009150

SY0069107
SYY004198
5Y0068298
5YY004353
SYY000532
SY0068295
SYY310085
5Y0068344
SY0063343
5Y0068342

SY0068341
SY3021572
SYY005650
SY0032421
SYY005076
SY0068289
SYY004445
SYY(004352
SY0069106

i 3 12

Amt .
Description i 4 Req.
Crank Chamber Oil Gauge - - -« - - TS DBEAANE—T(E) - 1
O0il Height Indicator =« = + « - - HMEERE. -« -« - . 1
0il Receiver(Rear) - - - « - - - AANZL 7 () - -+ - - - - 1
Oi1 Wick = = = = = o o oo oo R o e e e e e ]
Seal =« « ¢ « o o« o o o o o o . . /\0‘/:"\—“/ .......... 1
O-ring (PY) = = = = = + + o « « - OUY e o ve e e e v e 1
Pump Housing Cover(Rear) Unit - - " FH A "—(#) () - - 1
Screw(9/64-40X9.5) « « « « « - . R e e e e e e e e e 6
In-take Filter « = « « « « » « - AT 4JVZ o« o o o o o o s 1
Pump, C. Set =« « « « « « + + A ¢ ) 1
Pump Hous Ing « + « « « o « o o & TN f7 o T e e e e e 1
Pump Gear Shaft (Short) =« « - - - Ry7X7v7b0E) - - -2
Pump Gear Shaft (Long) - - - - - - RO 7ETxT7 M (E) - - -1
0il Pump Gear = = - = = « « « « . N -l S 4
Pump Driven Gear =+ - - + - - - - By TREENIET -+« « -« - 1
Screw(11/64-40X5) =« = « « « - . R ¢ v v v e e e e e 9
O-1ing(PB) = = = « = = « « + « . OUUF v v v v o e v 1
Washer = - = « « = « - = « - .. 1 I 1
Screw(9/64-40%x3) - « « « - « - . IERY ¢ v v e e e e e e 9
Screw(11/64-40X11) = = « « « - =« JERT o v v e e e e e 9
Pump Housing Cover(Front) Unit « "YU 2 H A —(F) GH) - -1
Screw(MI0-1.5X6) = = « « + « - « IERY o v v v e e e oL 1
Thread Take—up Oil Defense Unit - KA U HBFMdR - « - - - - 1
Screw(9/64-40X7T) « = « « « « « . R e o v e e e e e e 9
Washer = « = « = « « « « « « . . e R 1
0il Receiver(Front) = + + « « - - FANELTFD - - - e 1
0il Wick(Woollen Yarm) (2=90mm) - #HK(EHR) - - - - - - - - - 1
Rubber Bushing =+ « - - « « « « . TAT O o v o v o o o 1
0il Filter Screen Rubber Seal - - M/ EE@XvxL - - - -1
Oil Filter Screem+ « = = - « « - Wz EEE . - - - - - - - 1
Oil Reservoir Rubber Seal - - N i A AN SN 1
Oil Reservoir = « = « = « « « =« . b1 Ly 1
Screw(M5-0.8%x14) « « « « « - -« - IERY « o v v v v e e . 4
O-ring(PlO) ........... QUYUF e o o o e o v v .. 1
Drain Hole Screw(3/8-24x8) - - - #WtkF R - - « « « « « « . 1
Pump Housing Gasket - - - - - - - NIRRT e e . 1
Screw(11/64-40X11) « « « « « « - IERY « v e v v e e e e 1
SCT&W(9/64—40X11,3) ...... J_t*{/' ........... 9
Pump, C. Set 2 = « « « « « « « .« R 7F2) - -0 0 - 1

DT6-B924



13 MISCELLANEOUS FOLDER % R

EXTRA PARTS

DT6-B924



MISCELLANEOUS FOLDER

Ref.
No.

O WO OO 1O O WD —

[o—

12
13
14
15
16
17
18
19
20

Parts
Na
SY0069120
SY0069121
SYY007006
5Y0069122
SYY004230
5Y0069125
SYY004358
SY0069123
SY0069124
5Y0069126

5Y0069128
SYY001228
SY0069127
SYY001227
5Y3020102
SYY001330
SYY000538
5Y0069184
5Y0068471
SYY004182

EHE R 13
Amt .
Description L 4 Req.

Folder, C. Set(XH) - - « - - - TR G GBE%mA) - - - - - 1
Folder (Upper) « « « « = = « - EH(E) -« o000 e e e 1
Screw(9/64-40X4) « « « « « « . IERT e v v v e e e e e e 1
Folder(Lower) - = = « =« « =« - - FH(F) -+« = ¢ o v o o 1
Screw(9/64-40X2.8) « + « « - - R e o v e v e e e e 9
Clamp Plate » = = « = « « « - - TSP T —h e e e e e 1
Screw(9/64-40X5.6) « « « « + - IERT o v v v e e e e e e 9
Folder(Lower) Spring - - - - FEH(F)NER ¢« ¢« o o o s 1
Folder Support =+ « « « « « « - ERETAR - e e e e 1
Folder Support Slide(Right) «+ - - EHASAKFCH) - - - - - - 1
Folder Support Slide Spring - FEHASARRR + v o o . 1
Screw(3/32-56x3.2) « « + + - R e o v o e e e e e 1
Folder Support Slide(Left) - - - EHAZAF(E) - - -+ - - 1
Screw(1/8-44x3.8) =~ - - - - - J A 9
Folder (Upper/Lower), C. Set - - - EHETGE) - -« -« » -« 1
Screw(9/64-40x3.8) - « - - - - IERT ¢ o e e e e e e e 9
Washer =« ¢ ¢ « ¢ ¢ ¢« o « « & TS/ o o o o o 0 o o o . 2
Folder Support = = = = = = » - FEHL e e e e e e e 1
Folder Support Spring - - - - - FEHEBE N« - v o o o v 1
Screw(3/32-56X2.5) = = « « - - QERT + o e e e e e e 1

DT6-B924



14 DT6-B924-01F EXCLUSIVE PARTS SIJETILNERRS

EXTRA PARTS (for Heavy) &% (EWIR)
DT6-B924-01E - DT6-B924-01F

1"

DT6-B924



DT6-B924-01F EXCLUSIVE PARTS

Ref.
Na
1

W OO ~1I O Uk WD

fom—y

11
12
13
14

Parts
No,
SY3029111
SY3027172
SY0069044
SYY003638
SY3027173
SYY004222
SY0063046
5Y3021551
SYY270017
SY3028031

5Y0063240
SY0063242
SY0069241
SY0069243

Description
Needle Clamp(F) (7.14mm) = - - - -
Presser Foot, C. Set(F) (EH*®) -
Presser Foot(Upper) - = « « « - -
Screw(11/64-40x4)
Presser Foot (Lower) (F) (EH*")
Screw(1/8-44x%3.2)
Presser Foot(Lower) Spring
Finger Guard
Screw(3/32-56X3.3) « « « = = - -
Stitch Plate(F) « = = « = « + « -

-------
ooooooo

..........

Presser Foot, C. Set(E) (H*?*)
Presser Foot{(Lower) (E) (H*®) - -
Presser Foot, C. Set(F)(H*?*)
Presser Foot (Lower) (F) (H*?) -

%1 EH: for Extra Heavy

%2 H: for Heavy

YIETINERBE

g &
GHEA(F) - -« - - -

- #x (i) (F) CBEWH) - -

S IR
ERT « v e e e e

- (T) (F) GBEHA) - - -

R o oo o oo o

. . *ﬂH:EA(_F:)/)§<j( .....

TAVHH—R
RS o v e o e e
BHE(F) - = =« « -

-G (E) (E9ARD - - -
- () (E)(BEYAD - - - -
- B G (F) (EMA) - -
- W (F)(F) (ESRD - -

DT6-B924



PD-CE A& (1)

SET STYLE PD-C EXCLUSIVE PARTS(1)

15

DT6-B924




SET STYLE PD-C EXCLUSIVE PARTS(1)

Ref.
Na

O WO ~1 T O OO

[y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38

Parts

_Na_

SY3021575
SY0068935
SYY003662
SY0063009
SY0068902
SYY240005
SYY300020
SYY230003
SY0068917

SYY200022
5Y0068936
SYY000429
SYY009779
SY3021600
SYY240004
SYY000424
SY0068922
SYY300021
SY0068921

SY0068920
SYY290012
5Y0068923
5Y0068914
SYY340018

SY3021581 *
SYY004219 %

SYY290014
SY0068937
SYY300019

SYY009900
5Y3021601
SYY110012
5Y3021602
SYY004471
SYY000528
SYY110013
SYY000665

PD-CHE AZ & (1) 15

Amt .

Description H % Req.
MOLOT COVET « = = + = + « = + « = T BB R e e e e
Collar(8.2x22x10mm) » + = =+ - - b R 3
Screw(ME=1X6) = « « « + « « « - ERT ¢ oo o e e e e 3
Cover Cushion = = <« = <« = = ¢ = = BN 7 gL e e e e e e 3
Sewing Machine and Motor Supporting Plate I v VEfffk - - - - 1
Screw(3/8=16X58) « « « = = + « - ERS o o o o0 o0 oo 9
Toothed Washer =« « « = « = = - - Ry A 6
Cap Nut » & ¢ « = o + o s o o = Xy T Fo R0 2
Supporting Plate Cushion - IVVERMR v av - - -6
Nut » o o o o o o o o v o o . ‘-j—\\/ ]\ ........... 4
Sewing Machine Setting Support - I U HUfT#BOdR - « ¢« - 1
Wasller ............. 7 2757’4F .......... 2
Screw(M3-0.5%6) - - - « -« - - - HERS « o o v e e e e e e 9
Belt Cover =« « « « « ¢ o « « « I N I S 1
Screw(1/4-20X13) « « « « « « « R 0 v e e e e e e e e 9
Washer = « « o « « « ¢« ¢ « « o & 7 ;ys/’ﬁ? .......... 3
Motor Lever Connecting Rod(Upper) E—&F L N—g@iEE(L) - - - 1
Washer « « = « « ¢ « « « « « .« . T/ e o o o o o o o o & 1
Motor Lever Cushion -+ =« - « - - - F—HLR—FT gy - -2
Collar(6.5x25x11.2mm) « + + « - BT e o o e e e e e e 1
Screw(1/4-20X13.5) « « « « « « - HFERY « o e e e e e e e e 3
Motor Lever Connecting Rod Joint #HfEE#kEF- - - - - « - - - 1
Motor Lever Connecting Rod(Lower)&E— & L X—@fEE(T) + - -1
Cotter Pin =« « « « « « « « « .« . %]“f:/ ........... 1
Machine Frame Supplementary Plate I v U Euft~ wliBhtk - - - - - 1
Screw(3/8-16x28) « « « « « « - - ERT e o v e e e e e e 9
Screw(3/8—16>(54_6) ....... _U:;i‘(\‘/“ ........... 3
Motor Cushion+ « = « « « - - - - Sy N eV AR 3
Washer =« « « « « « « « « &« « . . AR 3
NUL * = & o o o o o o o o o« o o . e 3
Belt Cover(Right) » « « « « - - - SOV R BANR—(F) e e - 1
Screw(M4-0.7x5) - - - - - - - . R - o e e e e e e e 3
Belt Cover Stay- « « - - - - - - RVRNBHIN—ZF o =« - - 1
Screw(3/16-32x9.5) « « « « « « . HERY ¢ o v v v e e v e 9
Washer « + ¢ « o o o o o o & o & 7“/?7’\’ .......... 2
Screw(MA=0.7X8) =+ « « « « « « R e v v e e e e 1
Washer =« « « ¢ « o ¢« o o o o o & TT S/ e o o o o o o o o o 1

(&) *HIO®EMZT 7V Ky 7 RZEHENLTWET,
Note : Parts marked * are packed in Accessory Box.

DT6-B924



PD-CEME & (2)

SET STYLE PD-C EXCLUSIVE PARTS(2)

16

DT6~-B924



SET STYLE PD-C EXCLUSIVE PARTS(2)

PD-C= FR#AB & (2) 16

Ref.

g

OO0 =1 T WU W OO

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 52

Parts
No

SY0068901
SYY260003
SY0068925
SYY260002
SYY290013
SYY009900
SYY340017
SYY200021
SY0068906

SYY290012
SY0068910
SY0068915
5Y0068308
SY0068918
5Y0068939
5Y0068913
SY0068916

SY0069178

SYY270007

5Y0068907
5YY000424
SYY120006
5Y0068909
SY0068933
SYY240006
SYY000612
5Y0099115
5Y0099113
5Y0099114

5Y0099111
SY0099112
SY0068928
SY0068929
SYY009814
SYY240004
SY0068927
SYY220002
SYY000576
SYY000362

Amt .

Description B 4 Req.
Sewing Machine Support Bracket - IIVEUftHRERRE - - - - - 1
Screw(1/2-12x15.6) = = » = = - - HIERY  w e 8
Suction Pipe Holder - « - = - - - RGAERAL - o oo 1
Screw(3/8-16Xx10) « « « =+ = - - IERY o v oo e e e 1
Bolt (with Rubber Cushion) » -« « - TAfMAALDL = v o0 o v e 1
NUE « = = o = o o o+ o o o o e e T 1
Pins o o v e e e BA—T 9T avEY - - 3
NUE « o o o @ o o o v oo e e . T N 6
Connecting Rod Positioning Collar (Upper) HzBragsss—(L) - - -1
Screw(1/4-20%X13.5) = » = « = - - IERY v oo e e e 5
Rubber Pipe » « = + = « « = o ¢ - TIAINA T o o o o e e e 1
Presser Foot Lifting Shaft Lever =i/ v 7 hLoX— . -« « ]

Presser Foot Lifting Connecting Rod Spring =8/ @#EiEE Nx1
Connecting Rod Positioning Collar(Lower) Hxfrdgkis—(F) - - -1

Table = + = « = = = « o « o « + & A i) VIr 1
Presser Foot Lifting Shaft R et :2 Yy b 74 NIRRT 1
Presser Foot Lifting Link Lever - g D) 7L o8— - -« ]
Presser Foot Lifting Link+ « « -8B XY 27« « - o o . . 1
Screw(3/16—32><7.7) ....... ﬂ:*‘/ ........... 1
Shaft Lever Spring Hanging Piece "k« « « o o o o - 1
Washer =« =+ « ¢ « o ¢ « ¢« ¢ « o & 17\7:‘/.\7 .......... 5
Screw(M6-1X12) « =« « « « « « + HERT - v v e e e e e 3
Presser Foot Lifting Shaft Lever Spring#=B/v+7hvi-A%x - - - -1
Switch Board « « « « « « =  « « A FRUFHE s - - - - - 1
Screw(3/8-16x19.4) = « « « « « . R e v v v e e e 9
Washer =« « ¢ « ¢ « « ¢ « o« « & & LA R 2
Thread Stand Pipe (Short) s SRR ATEE) - - - e e e 1
Pipe Joint =« « = = = « + « « « « 2 1
Cord Pipe = = « = = = = « = = « & Sy N e A 1
Insulating Bushing « « « « « « - T oo v e e e 9
Thread Stand Pipe(Long) - - - - - RSN AT(E) -« « o+ - - 1
Table Support(Short) =« « « « - - F—T NP R—-FNEE) - - - -1
Table Support{(Long) - « - « « - - F—TAFR—F(FE) - - - -1
Wood Screw(¢3.1Xx20) « « « « - - R 6
Screw(1/4-20X13) « « = « « - - . IEXRY « v v v o v o oo 4
Table Support Ring Unit - - - - - F—TAYR—F Y FE) -1
Screw(1/4-20X38.2) » = « « + « cERT - 4 o o 0000 9
Toothed Washer - - - « - - - - . BT oL F e o v e e e e V)
NUut « ¢ « o o ¢ o ¢ o o o o o o & -)—7 }\ ........... 2
""" See the following page.

(F) *xHIOBHIZT 78 IV Ry ZF AZRHE N TWES,
Note : Parts marked * are packed in Accessory Box.

DT6-B924



PO-CERA&& (D)

SET STYLE PD-C EXCLUSIVE PARTS(2)

16

DT6-B924



SET STYLE PD-C EXCLUSIVE PARTS(2)

Ref.
No.
41
42
43
44
45
46
417
438
49
50

51
52

¥ Ref. No.

Parts
No.

SY00683905
5Y0068914
SYY340018
5Y00638911
5Y0068912
SY0068900
5Y0068942
5Y0068924
SYY001448
5Y0068904

5Y0068903
SYY260001

1 to 40

PD-CE A& & (2) 16
. Amt .
Description & 4 Req.
Columpn = =« =« * * @« ¢ * « o « o & s § f} N T T 1
Presser Foot Lifting Connecting Rod¥ =43/ &R - » - « - - 1
Cotter Pin + -« = =« « = = - « « . = 1
Presser Foot Pedal Lever + « » « X/ F AL N—. « « ¢ ]
Motor Pedal Lever - - - -« - - - - BT B RE L IN— e o e 1
Basement = « < ¢ + o o + ¢ o o . T s 1
Basement Rubber Cushion - -« - - - NR—=RToay 4
Pedal Lever Collar =« « « + « « - RELULNR—HF— o o+ - 4
Screw(15/64-28X5.5) « « « « - - R e o o e e e e e e 4
Motor Pedal - » +» « « ¢« ¢« « -« S A4 VLTI 1
Presser Foot Pedal - - « « - - - AT - o o v oo 1
Screw(5/16-18x9.5) « « - « « - - o B 4
----- See the preceding page.

DT6-B924



PD-CEAZ & (3)

SET STYLE PD-C EXCLUSIVE PARTS(3)

17

DT6-B924



SET STYLE PD-C EXCLUS!IVE PARTS(3) PD-CE AL (3) 17
Ref. Parts Amt .
Na Na Description diix 4 Req.
1 —=——= Clutch Motor, C. Set(See the table) 75 vFE—% ) (F&3H) - 1
2-1 SY0068934 Handwheel Unit (M12-1.75) (Standard) »¥ F&RA—/ ) (EE#E) - 1
2-2 SY3020006 " (M10-1) (Extra) ” o (BFEM) 1
2-3 SY3020016 ” M14-2)C » ) ” o (o on )1
3 SYY009751 Screw(M5—=0.8X10) « « « = « + = =« [ A 2
4 SYY000600 Spring Washer = « « = = = = = = =« AFN T Ty oo A
5 SYY000009 Nt © # @ o o 0 o e e e e e e e R 9
= £ J£ Voltage

Ezf' ]E)":,scriptif] 100V 200V 220V 380V 415V
: 1 #8/Phase | 3 #H/Phase | 3 #H/Phase | 3 #8/Phase | 3 #H/Phase
1 77y FE—2 Gl SY9613163 SY9613164 SY9613165 SY9613166 SY9613167

Clutch Motor, C, Set

DT6-B924




#
<t
op

18 THREAD STAND

1 for PD-C. SL-C

DT6-B824



THREAD STAND

Ref.
No

W OO ~1 O W OO —

[a—ry

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26

Parts
Na

SY9620607
S5Y0099101
SYY003632
SY0068358
SY0068359
S5Y0099102
SYY009948
SYY000676
SYY000145
S5Y0099103

5Y0099104
5Y0099105
5Y0099066
5Y0093065
5Y0093106
SY0099107
SY0099110
5Y0099108
5Y0099109
SYY003662

5Y0099104
5Y0068358
5Y0068359
5Y9620669
SYY330055
SYY910004

RILA 18
Amt .
Description Roh 4 Req.

Thread Stand, C. Set(7 Spools Type) R3& (R) (7T&%H) - + -1
Thread Hanger = =« =« « < < « « « -« 2L RAVH « o o o o s 1
Screw(1/4-40X10) = « « « = « - - R o o o o o v e e e 5
Thread Eyelet » « « « « « « « « « ARENKE - - - o - 94
Thread Eyelet Bushing -+ » - + - - RENLRBE T v = - - - 24
Thread Guide Adjusting Ball Holder SENFHHEKZT - - - - -+ 1
Screw(M8-1.256X30) =« - +» - - - - LRENFGRTY LXY - - -1
Spring Washer - = = » =« = - - - ATV TTyyx - - oo 1
Nut ¢ ¢ ¢ o o o o o o o o o o o & B A I T S 1
Thread Guide Adjusting Ball - - - RENHEEK - « - - - - - - 1
Thread Guide = « + = = « + « - - BRI - - - e e e e e e e 1
Thread Stand < « « « « « « « « « AL v v e e e e e e e e 1
Spool Pin+ « « ¢ = ¢ o o o 0 o Sy 1% IR 7
Spool Cushion =+ = = « = = = = - - RF—Torare - - .. 7
SDOOI Mat « = = « = o o o o ¢ o 27"__]1/7\) ]\ ....... 7
Spool Seat Disc = = + = = =« - - ||| P 7
Thread Stand Bar - + = « = « - - S R 1
Thread Stand Bar Block - - - - - R T oy y e oo e e 1
Thread Guide Block =« - « « « - - RENT a7« o o o o o 1
Screw(M6—1X6) ......... _u:;‘F\‘j ........... 8
Thread Guide =« = « = « « « « - - HREHN - - - e e e e 1
Thread Eyelet « « « « = = « < « HRENLKE - - - o oo e 8
Thread Eyelet Bushing - - - - - - FRENRET V= v oo - 8
Column Cap =+ = = « = « « + « « 3-‘51\%,}?\\/7’ ....... 1
Spring Washer - = = « = « - - - - ATV TITov % - o - - - 7
Nut « © « © o ¢ o o o o o o o o . B A R TR T S 7

DT6-B924



19

SET STYLE SL-C EXCLUSIVE PARTS(1) SL-CERA#H& (1)

' MFS

{

ST N :
AN Q’\\\;_\K_ J‘\ Nm?j
\ T

Y &‘, ( 4“\ e T
e i

24 MLS

DT6-B924




SET STYLE SL-C EXCLUSIVE PARTS(1)

Ref.
Na

W OO ~3 OO U = W DO —

U

11
12
13
14
15
16
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

Parts
No
SY3021590
SY3021578
SYY004215
SYY000016
SYY009858
SYY000429
SY0068962
SYY000070
SY0037912
5Y0068161

SYY004440
SY3021577
SYY001156
SY3021579
SY3021580
SYY009973
SY3620673
SYY911006
SYY910004

5Y3620675
SYY930054
SYY910005
SY3021009
5Y3611043
5Y3021010
SY3021012
SYY000421
SY3021014
SYY000429

SYY(000676
SYY009891
SY0077286
SYY003635
SY3021011
SYY160007

Description

MES, C. Set

...........

Sewing Machine Supporting Block -

Screw(3/8-16x45)

o« o o

Nut
Bolt (M8-1
Washer -

25X 75)

............

........

............

Supporting Block Cushion - - -

Hanging Nut

Chain - -

...........

------------

Presser Foot Connecting Lever - -

Screw(11/64-40%8.3)

Handwheel

Screw(11/64-40x13.3)
Belt Cover(Upper)
Belt Cover(Lower)
Screw(M5-0.8x10)

------

............

--------

--------

........

Column Pipe Connector = + =« = - -

Screw(M5-0.8X%13)

.« e e

Nut

Column Pipe (Lower)

Washer -

Nut (5/8-18 UNF)
MLS, C. Set

Pitman -

............

ooooooo

............

.........

ooooooooooo

oooooooooooo

Driving Lever Shaft - « - « - » -

Rod End -
Nut (M12)

Rod End Nut

Washer -

oooooooooooo

------------

...........

------------

Spring Washer «» « + « « « « « « .

Screw(M8-1.25x%20)
Collar(12x24.3x10)
Screw(1/4-40X6)

-------

------

oooooooo

Driving Lever = « « « « « « « « .

Screw (M6-1X6)

---------

SL-CE F#B& (1)

i 4
MFS (%)

.....

oooooo
oooooo

AV ¢

.....

e e o e

XD v o e e

RS e e e e
~pp b N—= (L) -
X b B N—(F) -
[T

I S I

‘‘‘‘‘‘

20 SR
F v b

------

ooooo
e o e
......

.....

Ty

DT6-B924



20

SET STYLE SL-C EXCLUSIVE PARTS(2)

SL-CER&S& (D)

DT6-BY24




SET STYLE SL-C EXCLUSIVE PARTS(2)

Ref.

&

O o QO D =

Parts
Na
SY3021583
SY9603041
SYY350001
S5Y9611071
SY9611043

Description
SL-C1, C. Set =« = « « « « « « .
Machine Table « + = « = « « « « .
Wood Screw(¢5.8X4.5) « « « «

Table Stand(H Type) « =« « « =« « - =

Pltman .............

SL-CERI& (2) 20
Amt .

i 4 Req.
SL-CL(RL) -+ « « « + « = + « 1
7 Aty 20 ) VIR 1
7K;F“/ ........... 4
77 VEBHE) - o- - - - 1
| A N N 1

DT6-B924



AC1TEE

“AC1" DEVICE

21

v UACTT

“AC2”

DT6-8924




“AC1" DEVICE AC1UEE 21

Ref. Parts Amt .
_No Na Description 7oy 4 Reg.
] ————— “AC1” Device, C. Set(See the table)“ACI 3E[E (Z8) (TEzH) -1
2 SY3029940 “AC2” Device, C. Set =« « « « « « “AC2VEEE (M) - - - - o . . 1
3 S5Y3029913 “AC3” Device, C. Set =+ « « « « “AC3"IERE (M) - - - - - - . 1
5 SY1094010 Elbow Connector (EL6-M5) - - - - - TAATRIARX T H « o o v 0 o 1
6 SYY000623 Gasket ............. )\"yﬂ?‘/ .......... 1
7 5Y1091028 Air Cylinder (KMS-16NFS-45) - « - =73 A A 1
8 SY3021036 Cutting Head -« - - « « -« « « . . AR e oo 1
9 SY3001101 Cylinder Holder - - « = « « -« « S UL FHRfFE - -« - - - - 1
10 SYY001923 Screw(9/64-40x14) - - « « « . . IERY ¢ v o o v v oo o 2
11 SYY000532 Washer « - « « « « o o o o oL AV SRR 2
12 SYY000644 Spring Washer - - « « « « « « . . AFZNV T Ty« o oo 2
13 SYY000335 NUL = ¢ = = o o e e e e e el T 9
14 SY3021702 Cylinder Holder Support - « « « - DV FHfTEETIK - - - - 1
15 SYY004440 Screw(11/64-40%x8.3) « « « « . . IERY « o o o v oo 3
16 5Y3021019 Chain Guide = « « « + « « « « . . EEOTAR - « -« -« o o o 1
17 5Y3021018 Cutting Head Anvil - - - « « . . TAR -« < o o v o v oo 1
18 SYY004445 Screw(11/64-40x11) » = « « « . . IERY ¢ o e o v oo 2
19 SY0010073 Regulator (AW2000) « - - - - « . . L¥alb—HF -« ¢ v o 0 .. 1
20 SY0013218 Regulator Support . - - - « « .« . VX L—FEftiR - - - - - 1
21 SYY009960 Screw(M5-0.8X16) « « « « « « « . IERY « o e v oo oo o 2
99 SYY000669 Washer = » « « » = « « « o o o 4 A 4
23 SYY000600 Spring Washer - » « - - « « « . . ATV T TS % o v o o 2
24 SYY000009 NUL = =« o o o o o v e e e . el I I 9
25 SYY006905 Wood Screw(¢5.1x20) « « - - « . KRKRT oo v v o v o v o 6
26 5Y0033939 Hose Band(1/4 inch) « - + - « « . Vi N 3 N N I T T SN 1
27 5Y0010108 Hose Union + « « « « « « « o .. P e Bl o T 1
28 S5Y0010264 Connector (EC6-PT1/4) - - - « . - TORTH o o e e 1
29 SY0010261 Vinyl Tube(6<4mm) =+ - - - - - . E=— XA e o v o i o
30 5Y1090163 Solenoid Valve, C. Set - « + « - BT GE) « - - - - o - - 1
31 SY0010120 Solenoid Valve « « « « « « « « . BRESRE =+« - o v o o . 1
32 SYY009937 Wood Screw(¢3.8x20) - « « « - KRR+ o e e v v o v v L 2
33 SY0010263 Connector (EC6-PT1/8) - « - - - . TRTHE « o oo oo 2
34 SY0010119 Seal Plug« « « « « « ¢« « « ¢ .. AP FS5T « o« o o o 1
35 S5Y1200003 Cord(C) - = = « « « ¢« v o v o o I—R(@C) =« -+ ¢ 0. 1
36 5Y0011709 Control Box Stay =« « « « « « « & HRIEIR Y JZARF 00« o« 2
3T ————= Control Box, C. Set(See the table) HIFH¥EE () (FTXE®) - -1
38 SY0011340 Control Board+ « « = « « - « . . WEER - - - - - .. 1
39 SY0011303 Earth Cord - - « - - - « - « . . T—A2—FK .« ... 1
40 @ ————— Fuse(See the table) + - « « - . . Ea—X(FEZHW) - - - - - 1

% Ref. No. 41 to 51 «++-- See the following page.
o Lo E Voltage
ﬁzf' S';scriptifl 100V 200V 220V 380V 115V
’ 1 #H/Phase | 3 #8/Phase | 3 #H/Phase | 3 #H/Phase | 3 #8/Phase
1 “AC%, gg(*ﬂ) 5Y3029935 SY3029936 SY3029937 SY3029938 SY3029939
AC1” Device, C. Set
37 il i (#) SY1249118 SY1249119 SY1249120 SY1249121 SY1249122
Control Box, C. Set
40 E=2—X S5Y0010885 SY0010912 SY0010912 5Y0010529 SY0010529
Fuse (Ampere) (24) (14) (18 (0.54) (0.54)

DT6-B924



‘ACIEE

“ALT" DEVICE

£

' UACTT

“AC2”

-

43

9 O
b1 1

@&91&% TG0
/ &
¥oe-®
|
/ :

39
.

37

DT6-B924



_ACT" DEVICE

“AC1”

Ref.
Na
41
42
43
44
45
46
47
48
49
50

ol

% Ref. No.

Parts
Na

SY0011987
SYY009814
SY1066120
SY0092232
SY0010564
SYY300031
SYY300033
SYY100038
3YY000580
SYY006910

SY3021701

1 to 40

Description

UL Clamp

------------

Wood Screw(¢3.1x20) - « « - - .
Knee Switch, C. Set« - « « - . .

Knee Switch Holder

-------

Knee Switch = +» « « ¢ o « « « . .

Washer -

oooooooooooo

Spring Washer « = « « -« « « . . .

Wing Nut

Washer -

-----------

............

.......

CACIEE 21
Amt .
dn Regq.
ULZ7S5 7. « o . . . .. 2
AKX e v o v e 9
BAALyGE) -« - - - - 1
M A FRUHE - - - - - - 1
]%g;z.,f DAy R 1
7> 5/4V .......... 4
AFYU T T« v oo 9
FagFo ke oo oo oL 9
I T 4
- 9
EAZHN— oL, 1

DT6-B924



‘FOL-1"%&E&

“FDL-1" DEVICE

22

DT6-B924



“FDL-1" DEVICE

Ref.
Na

W Ooo 3O Uk GO —

p—t

12
13
14
15
16
17
18
19
20

21
22

Parts
No.

5Y0068957
5Y0033939
5Y0010108
3Y0010073
5YY009960
5YY000669
5YY000600
SYY000009
SY0010264
5Y0010261

5Y0010112
SY0010333
5Y0068953
SYY009813
SYY000424
5Y0010263
5Y0010410
SY0096354
SYY009736
5Y0096340

SY0037912
SY2101451

“FDL-17E 22
Amt .
Description L A Req.

“FDL-1" Device, C. Set « - - - - “FDL-1"SE@BGRH) - - « - -« - 1
Hose Band(1/4 inch) » = + « « « - b G N 1
Hose Union(NH512-8X1/4) - - « + F—RzZ=F 1 v« « ¢« « -« 1
Regulator (AW2000) « « = « « « - L2l —& + o o o o e e 1
Screw(M5-0.8X16) = = « = - « - - IERT o v e v e e e e e e 9
Washer = « « = « « « « « « « YT/ e o v o e e e e e 4
Spring Washer - « = « « « « - « . AFY T Ty« o v o - 2
NUE © * ¢ o« o o o o o o o o o o . el I 9
Connector (EC6-PT1/4) - - - - - - SRTH e e e e e e e 1
Vinyl Tube(6X4mm) - - « « - - - St DY & RSP
Bamboo Joint{(I-4) « « - « « « -« - NYUTHEFE - - -« o o o o . 3
Air Valve » ¢ + = ¢ o o« o o o o & I—}?/i‘jl/j\ ......... 1
Air Valve Bracket « + « « «» « - & ITTFTAATEAGR - - - o - - 1
Screw(1/4-20x15) - - - - - « - - 1o 5 5
Washer =« « ¢ ¢ ¢ = o « « o « o & Ly AV R I 5
Connector (EC6-PT1/8) =+ - - - - - TRTH e e e e e e e e e 9
Air Cylinder (CMBN-N30-25) « « « - =7 U & « ¢ o« o o o & 1
I-Knuckle » « « « ¢ « o « o o o« 1S 1
Screw(M4-0.7x6) = = « « - « - - R+ v e e e e e e 1
Air Cylinder Holder - - - - - - - TV YRR - - - - 1
Chain « = * <« « « o o o o o o o & ﬁ ............. 1
Spacer(smm) ........... ;Kf{-—%f .......... 2

DT6-B924



“AC1/FDL-1"%58

“AC1/FDL-1" DEVICE

23

21

DT6-B924



“AC1/FDL-1" DEVICE “AC1/FDL-1"%8& 23
Ref. Parts Amt .
No Na Description n A Req.
1l = “AC1/FDL-1" Device, C. Set(See the table) “ACL/FDL-1"3#EB(#) (F£581) 1
2 SY3029913 “AC3” Device, C. Set =« + = « « . CAC3TEEEGE) - - - ¢ - - e 1
3 S5Y1094010 Elbow Connector (EL6-M5) « « - - - TARITRTHE « « o o o o 1
4 SYYOOOGZS Gasket ............. /{“\\/;X;\‘/ .......... 1
5 SY1091028 Air Cylinder (KMS—16NFS-45) =y S IV S I 1
6 SY3021036 Cutting Head =« « « « « = « « « . o, 37 S T T 1
7 SY3001101 Cylinder Holder = = « « = « ¢« « « U FHfFE - - « « « « » 1
8 SYY001923 Screw(9/64-40x14) +« - « « - - . IERY ¢ o o o v v oo 2
9 SYY000532 Washer ............. 7‘\/?‘/"’ .......... 2
10 SYY000644 Spring Washer « « « « - « « « . . ATV T T o o v e 2
11 SYY000335 Nut ............... -j‘y F ........... 2
12 SY3021702 Cylinder Holder Support - - - « - DU FEfHELEHRK - - - -1
13 SYY004440 Screw(11/64-40x8.3) - - - - - - SR v o o e e e e e e 3
14 SY3021019 Chain Guide = =« = « « « « « « « . ZEBH AR -« ¢« ¢« o o o 1
15 SY3021018 Cutting Head Anvil - « « « « « & TAR -« « o o o o v o0
16 SYY004445 Screw(11/64-40X11) « « - « - - . IERY v v v e e o e e
17 SY0011709 Control Box Stay =+ « « « « « - HHEIRY 7 ZAZF 4« o+« .
18 SYY006905 Wood Screw(¢5.1Xx20) « « - - - . KRR = o v o oo oo
19 ————— Control Box, C. Set(See the table) HIFHEB L) (TE=W) - - 1
20 5Y0011340 Control Board+ « « + « « + « « HIEER - - - - - e . . 1
21 5Y1066120 Knee Switch, C. Set - « « « « - - EAA >F () -« « « + + - 1
22 SY0092232 Knee Switch Holder -« - « « - -« « BAALyFERAR « » - - - 1
23 SY0010564 Knee Switch+ = » « « « « « « <« BERAALYF o o« o o v oo 1
924 SYY300031 Washer « * « = « « « « « « « « . AR 4
25 SYY300033 Spring Washer » « « « « « « « « . ANV T Ty o o - - 2
26 SYY100038 Wing Nut - - « ¢ + ¢ o ¢« o o o FavgrFo ke o0 2
27 SYY006910 Wood Screw( ¢ 6.8%x26) « « - - - - KRRY ¢« o0 o0 v o oL 2
28 SYY000580 Washer - « « - « « « <« « - . .. T s v s v v o e o o 4
9 —-————— Fuse(See the table) - « - « - - - ba—X(FESHB) - - - - 1
30 SY0010112 Bamboo Joint(I-4) « + « « « « - . NUTRHFE o o 0 0 v 0. 3
% Ref. No. 31 to 62 «++-- See the following page.
- = E Voltage
ng' ggscriptiﬁ 100V 200V 220V 380V 415V
' 1 #H/Phase | 3 #H/Phase | 3 #H/Phase | 3 #H/Phase | 3 #8/Phase
“AC1/FDL-1"3:/E (1)
1 | “AC1/FDL-1" Device, SY3029930 | SY3029931 | SY3029932 | SY3029933 | SY3029934
C. Set
19 < E (1) SY1249118 SY1249119 | SY1249120 | SY1249121 | SY1249122
Control Box, C. Set
99 Ea2—X SY0010885 | SY0010912 | SY0010912 | SY0010529 | SY0010529
Fuse (Ampere) (24) (10 (1A) (0.54) (0.54)

DT6-B8924




“AC1/FDL-1"%8&

“AC1/FDL-1" DEVICE

23

DT6-B924



“AC1/FDL-1" DEVICE

Ref.
_No_
31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49
30

ol
02
53
54
95
56
57
58
59
60

61
62

% Ref. No.

Parts
No

SY0010333
5Y0068953
SYY009813
SYY000424
SY0010263
SY0010410
SY0096354
SYY009736
S5Y0096340
SY0037912

SY0033939
5Y0010108
SY0010073
SYY009960
SYY000669
SYY000600
SYY000009
5Y0010024
5Y0010021
5Y0010264

5Y1090163
5Y0010120
SYY009937
5Y0010263
5Y0010119
SY1200003
5Y0011303
5Y0011987
SYY009814
5Y0010261

5Y2101451
SY3021701

1 to 30

Description

Air Valve ..........
Air Valve Bracket - « = - + -
Screw(1/4-20X15) « « « « « =

Washer
Connector (EC6-PT1/8)

Air Cylinder (CMBN-N30-25) - - -
I—'Knuckle ..........

Screw(M4~0.7X6)

Air Cylinder Holder - - - - -
Chain» = * = « = = « « « « &«

Hose Band(1/4 inch) « - - - -

Hose Union{(NH512-8x1/4)

Regulator (AW2000) « « - - - -
Screw (M5-0.8x16) - « - - - -

Washer

Spring Washer - = « « - « « -«
Nut -------------

Nipple (TN-2)

T—‘IO INL ¢ ¢ » o o o o o o o

Connector (EC6-PT1/4)

Solenoid Valve, C. Set
Solenoid Valve

Wood Screw(¢3.8x20) - - - -

Connector (EC6-PT1/8)

Seal Plug - » « = « = « « « =
Cord(C) » « = = « « « « « « =

Earth Cord
UL Clamp

Wood Screw(¢3.1x20) - - - -

Vinyl Tube (6 X 4mm)

Spacer(hmm) « + ¢ + + o - . .

Cutting Head Cover

""" See the preceding page.

...........

......

........

« o e o

o« o o

ooooooo

.........

..........

.......

“AC1/FDL-1"%8 23
Amt .
L 2 Req.
TN T v e e e e e e e 1
T AATERAHRE - - - - - - 1
[ SN R I 5
A AV SIS AR 5
TR H e v e e e e e e e 2
= )N A 1
a0 A 1
JERY o o o v e e e e e e 1
TTVY U FEAE . - - - - 1
- P 1
R AR R e o o o o 0 o 1
s R A=Y s e e e e e 1
| I R - 92
IERY < - o o e v e e e 9
A A S T I 4
AFY T Ty - - - 2
‘*}"\\/ I\ ........... 2
:\‘/7’/1/ .......... 2
THREF -« ¢« o« o v o o . 1
- /2 2
BREARGEH) - -« - ¢ - o e 1
BREFE - -+ e e e e e e 1
B T )
e B A - B 9
ATSGFSH « o o o oo 1
Z—FK(C) - ¢ ¢ o o o o o . 1
FT—AOd— K+ ¢ ¢ o o « « & 1
ULZSYF e eve e e e 9
N 9
St PO G S SR SR
AR—H « o o v e e e e e 2
EAZHNR— o oo L. 1

DT6-B924



24

EXTRA PARTS

P

DT6-B924



EXTRA PARTS SR -11.T3 24

Ref.
Na

~) O W WO

(&)
Notes:

Parts Amt .
Na Description il 4 Req.
SY0069201 Looper Timing Test Bar = - - - F A RN e e e e e e e e e 1
SY0093690 Looper Timing Gauge = « « = = * * BAIVTHF—T o o o oo 1
SY3021700 Looper Gauge =+ = =+ <+ = = = = * = LI e e e e e e e 1
SY0068375 Needle Bar Setting Torque Rod - - $HEIA T N— = « ¢ ¢ o - - 1
SY0099096+¢1 Hexagonal Wrench Key(T-Handle) (6.35mm) (1/4inch) TRF—1L F1
SY0099097 v 2 Wrench (Open and Box Ends)(6.35mm) (1/4inch) v/ F -« - = - - 1

SY0099099+%3 Offset Box Wrench(4.76mm) (3/16inch) 7y bRy 7 AV F -1

ﬁl:®%%ﬁﬂ~77v7l&—9®hﬂNm23“W%N4E*9%T?o

¥¢1 This part is for the Screw SYY009104 shown in Ref. No. 23 on page 1 of
Parts Book.

ﬁZ:@%&HN—77775&—9®%LNm13“WMN7¢*V%T#O

¥¢2 This part is for the Screw SYY004177 shown in Ref. No. 13 on page 5 of
Parts Book.

*3C®%%ﬁﬁ—77v710&—ywhﬂNm31ﬂWMM2m?9ﬁf?o

#3 This part is for the Screw SYY004162 shown in Ref. No. 31 on page 10 of
Parts Book.

DT6-B324



25 ACCESSORIES 7T UBERE

DT6-B924



ACCESSORIES
Ref. Parts
No. _ No
1 S$Y0099044
2 SY9620003
3 _____
4 S$Y0099094
5 SY0099091
6 SY0099051
7 SY0099095
8 SY0037945
9 SY0037916
10 SY0085964
11 SY0037943
12 SY9620002
13 S5Y9620007
14 506704001
15 SY0094723
16 SYY002451

Description

Machine Cover = - -
Bag ........
Needle(System : UY X 128GAS #22)
Screwdriver (2.5X 75mm)
Screwdriver (5.5 200mm)

Thread Tweezers

Wrench(5/16x3/8 inch)
Wrench(9/32x5/16 inch)

.......

.......

.....

ooooo

.......

.....

.....

Hexagonal Wrench(1/8 inch) .
Hexagonal Wrench(5/32 inch) « - -

Funpel = - = - - -
Oiler .......
0i1(0.350) + « - -
Silicone Qil =« - -
Grease = = = <+ <

Threading Chart

.......

.......

.......

.......

.......

7oy ERE

DT6-B924



285

DTE Class LIST of MAIN SPARE

PARTS(EZRH YR +)

N
AN Mode Ls DT6-B324-01E | DT6-B924-01F
\ - )
Page N Ref. No» o 4
5 | 39(01E) | Needle Clam
5 | 39(01E) " Needie Clamp SY3029110 ¢ SY3029111
14 L(01F) | gk A
5 | 20.01EF) - Foo: C. Set i
° OWO1E) | Presser oo ¢ SY3027170 | SY3027172
14 2(01F) | = (L} a
5 42(01E} | Stiteh Plat )
SRS obInER adre $Y3028030 | $Y3028031
14 10(01F) | 3HiR
' Main Feed Dog
3 SY0063038 S
=
' Differential Feed Dog
11 A SY0063039 -
' BB Y
Feed Roller. C. Set
7 27 Seed RoREn ¢ $Y3021573 -—
= e— ()
7 20 Feed Roler SY0069162
A <
EzVoe—3
Holder, C. Set
13 1 SY0069120 —
ER )

DT6-8824




27

DT6 INDEX Page = 1
Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight
No. Ko. No. {g) | No. No. No. (g) | No. No. No. (g)

SYY000009 17 5 i SYY000532 23 9 |

SYY000008 21 24 i SYY000538 3 39 i 8YY003433 6 27
SYY0Q0009 22 8 I SYYD00538 13 17 I 8YY003434 5 10
SYY000009 23 47 | SYY(00